oo O
meS82
C?&Qﬁ
xoqy
Zo2se
uo i
-
I

1]

ﬂ

[i+]

mw o

Printed in USA (74207) JM-250 5/87



Orientation

Any reference to left (L) or right (R} sides or com-
ponents is to be understood as being viewed from
behind the implement and looking forward.

Serial Number Break

Every implement has a serial number located on the
front of the frame. These serial numbers are consecu-
tively assigned to the implements as they are manu-
factured. To aid in part ordering, we reference to the
serial number at the point the change occurred to
provide an accurate means of detenmining the proper
paits. See contents graphic, page 3, for location.

Modifications

Itis policy of WIL~-RICH Operations to improve its
products whenever possible and practical to do so.
‘Wereserve the right to make changes, improvements,
and modifications at any time with out incurring the
obligation to make such changes, improvements and
modifications on any equipment sold previously.

Abbreviations

ASSY et Assembly
L & SO URR T Center
04 USSR Chisel Plow
(FFY v Female Fernale
L U Grade of Bolt
HD i e Heavy Duty
HDWE e Hardware
| 5 U ILefiHand
(ME) oo Male Female
Y U Main Frame
MTG et rne Mounting
NC e National Course Thread
NF iviivieeceeeccves e National Fine Thread
) AU National Pipe Thread
24 SO Right Hand
S e s Screw Stop
T e Tandem
TBP oo Top Bypass
R 7 USSR With

Contents

Orientalion ... oo, 2
Serial Number BreaK.......c.cceervvienrercneninne 2
MOodIfICatIoONS ..vvviiercnrneinee e cosruessonene e 2
Abbreviations ......coccimrereressrsesansnsssseracanes 2
GRAPHIC CONTENTS ...ccoocmrvarcammensasnirans 3
13 MAIN FRAME .......coococinmimmsmmrmsssnnrnmnennnn 4
' WING ...ooccivnrncrmrmenersnrarsssensssessssrsnssnsruavars 5
12" WING ....ocoiiiviviiivmscvssssivinsirinsnsasssasens 6
' WING ..o cciivecrininvessvaransnvimsansasonasa vosenss 7
WING LIFT COMPONENTS .....oovcimmvsrranniss 8
10.8" GAUGE WHEEL ........cccoccoveininininiaen, 9
9.3" GAUGE WHEEL.........cccrvncrenrarrrarsrarans 10
13 MAIN POLE .......cecnrvrenencvrns enxnsanngenn 11
WING BEST ... vcsevsssasesar 12
WING LIFT HYDRAULICS ...coiiverirnnsvnranes 13
WING LIFT HYDRAULICS W/3' WING ... 14
TEE BLOCK PLUMBING .......ccommmivrarinns 15
DEPTH CONTROL HYDRAULICS .......... 16
4x9.3 TOP BYPASS CYLINDER. .............. 17
4x10.8 TOP BYPASS CYLINDER............ 18
3x24 HYDRAULIC CYLINDER .........coonnnn 19
4x30 HYDRAULIC CYLINDER ................ 20
TIRES & WALKING TANDEM ........ccceveee 21
2" HUB & SPINDLE ...t vcnierereserecosens 22
GAUGE WHEEL HUB & SPINDLE .......... 23
32" 54°CHISEL PLOW SHANK ............... 24
SHOVELS, SPIKES & MOLDBOARDS...25
HD AUXILIARY HITCH ..o 26
SCTRAPERS ...cccormrmrirrerrrssransssnsasssvasesavesse 27
GAUGE WHEEL SCHAPER.....ccvcremmvan 28
SINGLE POINT DEPTH CONTROL. ........ 29
DECALS......coccvvsimsemmisnrrinsarmsnrssssrasssneses 30
INDEX .venniirccineienceicssncssosnvsmencosn 31-34
WARBANTY ..ooocrcrrerisscerssmsnsramsussasanesunens 35



GRAPHIC CONTENTS

32" 54° CHISEL PLOW SHANK 24

SHOVELS, SPIKES & MOLDBOARDS o WING 5
25 \ 12 WING 6
TIRES & WALKING TANDEM 21 3 OUTER WING 7
2" HUB & SPINDLE 22
‘ 4x30 HYDRAULIC CYLINDER 20
3x24 HYDRAULIC CYLINDER 19
é’ﬁ;&;ﬁ ; 7 13' MAIN FRAME 4

WING REST 12

s WING LIFT
Py COMPONENTS 8

4x10.8 TBF’ *
CYLINDER 18

HYDRAULICS 13-16 ((((‘ B

2
13' MAIN POLE 1
9.3" GAUGE WHEEL 10

10.8" GAUGE WHEEL 9
GAUGE WHEEL HUB & SPINDLE %‘UGE WHEEL HUB & SPINDLE
23

Standard Nuts and Lock Washers Note: Standard nuis and lock washers

88172.,.......«..............m.........~...m............,.1/4NC Nut are not ca“ed oL, Anything other than

BBI0B oo eenoenenen 3/BNC Nt
D S 1oNeNa  Standard will be called out.

BB12B.....ccccce i snese s e SFSNC Nut
BB ... irccrrsrrnirssnennssnnnenssssnssnnnsavres STANG Nt
BB2B2 ..veeovravrnererserssenrsinmnesereennennnss 114 LOCK Washer
BA3BZ.....cccersrcvr v e 38 LOCK Washer

BB30T .o cvaiiriicrciisnieirssisna e emmanrarans 1/2 Lock Washer
BE129....ccovrrecnrrcsramnrraresssansresssnsnnrsn 5/8 Lock Washer
BB130 .. v e 3/4 Lock Washer

BBIZT ...ooovrrmrernsmsssrmssincssnnnensnens 118 LOCK Washer
BBBAB ..ccovcrvirasirsicrssirsnncassnnnsssssssnasassrnnars 1 Lock Nut



13' MAIN FRAME

ITEM PART NO

Lo - L R W

10
H
12
13

14
18
16
17

WIL-RICH QUAD-4 CHISEL PLOW PARTS 74207 597

64935
88622
54800
54688
42484
512209

10399
10176
88493
88388
56536
88145
13963

88385
61948
88263
62192
62191
16277
42082
12108
62206
26120

DESCRIPTION

QUAD4 MAIN FRAME

1-1/4NC JAMNUT

CLEVIS ADJUST ROD

TUBE PIN

SPIROL LOCK PIN

4x30 HYDRAULIC CYLINDER

{SEE PAGE 20 FOR COMPONENTS)
AXLE CAP

-SPACER

7/8NCx2-1/2 GRS BOLT
5/8NCxdx3-1/4 U-BOLT

MANIFOLD MOUNT
5/8NCx4x5-1/4 U-BOLT

MAIN FRAME 1FT STUB

(8" PATTERN ONLY)

3/8NCx4x4-3/4 U-BOLT

18" STUB

1/8 GREASE FITTING

LEFT 2x23.5 HD WALKING TANDEM

ITEM PARTY NO

18
19
20

21

8N

24

BREBIIBE

63813
86145
62234
62235
13469
88385
15543
13215
88553
83011
42581
88604
82287
62265
62348
62349

RIGHT 2x23.5 HD WALKING TANDEM NOTE: 62386

TANDEM PIN

1-1/2NF HYDRA JAM LOCK NUY
1.75 BORE BRG CONE

WALKER BEARING BUSHING
SEAL

DESCRIPTION

9IN PATTERN STUB
5/8NCx4x5-1/4 U-BOLY

AUXILIARY HINGE

SUPPORT BRACKET

POLE TUBE BIG BRACKET
3/BNCx4x4-3/4 U-BOLT
BASEPLATE

TUBE CLAMP

3/8NCx1-1/2 GR5 BOLT

3/8NCx2 GRS BOLT

4x10.8 TBP CYLINDER

3/4NCx2 GR5 BOLT

QUAD4 MAIN AXLE

MAIN FRAME ADJUST TUBE (1199
10.8 GA WHEEL ASSY

10.8 GAWHEEL ASSY

(SEE PAGE 8 FOR COMPONENTS)

QUAD4 MAIN AXLE ASSEMBLY
INCLUDES ITEMS 17 &30



ITEM PART NO BESCRIPTION ITEM PART NO DESCRIPTION

1 64940 & QUADAWING LEFT 15 63813  9"PATTERN STUB
84941 9 QUAD4 WING RIGHT (6" PATTERN ONLY)
2 88622  1-1/4NC JAMNUT 16 88125 INCNUT
3 54689 TUBEPIN 17 62346 9.3 GA WHEEL ASSY(R-9"/L-12")
4 54800  CLEVIS ADJUST ROD 62347 9.3 GAWHEEL ASSY(L-9"/R-12")
5 42484  CYLINDERLOCKPIN (SEE PAGE 10 FOR COMPONENTS)
6 62358  LEFT QUAD4 WING AXLE ASSY 18 62359 STRAP
62357  RIGHT QUAD4 WING AXLE ASSY 19 13215  TUBE CLAMP
(NCLUDES ITEM 11) 20 88553  3/8NCx1-1/2 GR5BOLT
7 10399  AXLE CAP 21 13499  POLE TUBE BIG BRACKET
88263  1/8NPT GREASE FITTING 22 88293  3/4NCx6 GRS BOLT
8 10176 SPACER 23 62237  LEFT AUXILIARY HINGE
9 88495  7/BNCx2-1/2 GRS BOLT 62236  RIGHT AUXILIARY HINGE
10 61948  18"STUB 24 88385  3/8NCx4xd-3/4 U-BOLT

11 62192  LEFT 2x23.5 HD WALKING TANDEM 25 88348 INCLOCKNUT
62191 RIGHT 2x23.5 HD WALKING TANDEM 26 88447  1NCx3-1/2GRSBOLY
16277  TANDEM PIN 88335  3/4NCx7 GREBOLT
42082  1-1/2NF HYDRA JAM LOCK NUT 88298  5/8NCx4 GR5BOLT
12103 1,75 BORE BRG CONE 62231  WINGHINGE
62296  WALKER BEARING BUSHING 88292  B/BNCx3-1/2 GR5BOLT
26120 SEAL 13863 1FT STUB
12 62223  YOKE ADJUSTMENT 51228  4x30 HYDRAULIC CYLINDER
13 62230 CYLINDERANCHOR 62266  WING ADJUST TUBE (86"
14 88388  5/8NCx4x3-1/4 U-BOLY 88383  INCx2-11/2 GREBOLT
NOTE  WING LIFT ASSY (SEE PAGE 8)

FLBRUEBYY

5 WIL-RICH QUAD-E CHIREL PLOW PARTS 74207 BiYY



12' WING

ITEM PART NO BESCRIPTION ITEM PART NC DESCRIPTION
1 62198  12'QUADS WING LEFT 15 83813 9" PATTERN 51UB
62197 12 QUAD4 WING RIGHT (&' PATTERN ONLY)
2 88622  1-1/4NCJAMNUT 16 88126 INCNUT
3 54688 TUBEPIN 17 62346 9.3 GAWHEEL ASSY(R-9"/1-12")
4 54800 CLEVIS ADJUSTROD 62347 9.3 GAWHEEL ASSY({-9"/R-127}
5 42484  CYLINDER LOCKPIN (SEE PAGE 10 FOR COMPONENTS)
& 62358  LEFT QUAD4 WING AXLE ASSY 18 62350  STRAP

62357  RIGHT QUAD4 WING AXLE ASSY 19 13215 TUBECLAMP
(INCLUDES ITEM 11) 88553  3/8NCx1-1/2 GR5 BOLT
7 10399  AXLECAP 13499  POLE TUBE BIG BRACKET
88263  1/8 NPT GREASE FITTING 88293  3/4NCx6 GRS BOLT
8 10176 SPACER 62237  LEFT AUXILIARY HINGE
9 88495  7/8NCx2-1/2 GRS BOLT 62236  RIGHT AUXILIARY HINGE
10 61940 18" STUB 88385  3/BNCxdx4-3/4 U-BOLT
11 62192 LEFT 2x23.5 HD WALKING TANDEM 88348  1NCLOCKNUT
62191  RIGHT 2x23.5 HD WALKING TANDEM 88447  1NCx3-1/2 GR5 BOLT
16277  TANDEMPIN 88335  3/4NCx7 GR5 BOLT
42082 1-1/2NF HYDRA JAM LOCK NUT 88298  5/BNCx4 GRS BOLT
12103 1.75 BORE BRG CONE 62231  ANCHOR
62296 WALKER BEARING BUSHING 88262  5/8NCx3-1/2 GR5 BOLT
26120  SEAL 13963  1FT STUB
12 62223  YOKEADJUSTMENT 51220  4x30 HYDRAULIC CYLINDER
13 62230 CYLINDERANCHOR 62266  WING ADJUST TUBE (86")
14 88388  5/8NCxdx3-1/4 U-BOLT 88393  1NCx2-1/2 GR5 BOLT
NOTE  WING LIFT ASSY(SEE PAGE 8)

sRE8

ZRELCUBIBIPARR

WIL-RICH QUAD-& CHISEL PLOW PARTS 74207 5/97 6



3' FLOATING WING W/GAUGE WHEEL

FBE48
ITEM PART NO DESCRIPTION ITEM PART NG DESCRIPTION
1 622097  3FT QEJA[M WING 15 88145  5/8NCx4x5-1/4 U-BOLT
2 81953  19-1/2"STUB 16 88142  1/2NFx1 WHEEL BOLT
(9" SHANK SPACING ONLY) 17 10236  15x6 WHEEL RIM
3 88145 5/8NCxax5-1/4 U-BOLT 18287 851 x15TIRE
4 88475 1/2NCx1-1/2 GRS BOLY 18 41233 1-3/4" HUB & SPINDLE
5 88292  5/8NCx3-1/2 GRS BOLY 19 88313  1/2NFx3 GR5BOLT
6 88264  1NCx6 GRS BOLY 20 15037 AXLELEG
7 62302  WING HINGE 21 88304  1/2NFLOCKNUT
8 88292  5/8NCx3-1/2 GRS BOLT 22 15040 GAUGE WHEEL BRACKET ASSY
g 88388  5/8NCx4x3-1/4 U-BOLT 23 14452  CRANKASSEMBLY

10 13863  1FT STUB

11 51468  SHIM

12 51241 3x24 HYD CYLINDER

13 88348 tNCLOCKNUT

14 64173  FLTG WING CYLINDER ANCHOR

7 WiL-RICH QUAD-3 CHISEL PLOW PARTS T4207T 5/87



WING LIFT COMPONENTS

{TEM PART NG

1
2

o bW

¢

62260
62257
62256
88196
88348
88447
48523

88312

DESCRIPTION
WING LIFT LINK

QUAD4 LEFT WING LIET ASSEMBLY
QUADA4 RIGHT WING LIFT ASSEMBLY
1 FLAT WASHER

1NC LOCK NUT

1NCx3-1/2 GR5 BOLT

WING LIFT BUSHING

{1 IDx 1-1/4 OD x 1-1/186)

1NCx5 GRS BOLT

WIL-RICH QUAD-4 CHISEL PLOW PARTS 74207 5/07 8




ITEM PART HO

1
2

oo W

10

12
13
14

88833
62243

62242

42581
42484
42473
62404
62271
62224
88778
54695
62261
88650
88582
58203

DESCRIPTION

3/4NCx6 GRS BOLT

10.8 GA WHEEL MAST
(R-9"SPACING L-12" SPACING)
10.8 GA WHEEL MAST
(L-9"SPACING R-12°SPACING)
4x10.8 TBP HYD CYLINDER
CYLINDER LOCK PIN
CYLINDER PIN (H)
CYLINDERPIN

FRAME PLATE (RED)

8 HOLE PLATE

45° 1/4NF GREASE FITTING
PIVOT PIN

10.8 LOWER GAUGE ARM
1/4NF GREASE FITTING
3/8NCx2-3/4 GR5 BOLT

18" GAUGE WHEEL YOKE

ITEM PART NO

15
16
17
18
18
20
21
22
23
25
25
26
27
28

10.8" GAUGE WHEEL

63831
NOTE
NOTE
54571
55162
55151
88648
82805
54834
64408
88628
62240
54689
62265

DESCRIPTION

8/16NFx1-1/8 WHEEL BOLY
TIRES (SEE PAGE 21)

HUB & SPINDLE (SEE PAGE 23)
GAUGE WHEEL PIVOT

FIN

CENTERING TUBE

1/4x1-1/4 ROLL PIN

SPRING PiN

4-1/2" COMPRESSION SPRING
PIN GUIDE

1/4x1-3/4 ROLL PIN

10.8 TOP LINK ARM

TUBE PiN

MAIN FRAME ADJUST TUBE 119°

WIL-RICH QUAD-§ CHISEL PLOW PARTS 74207 S/07



9.3" GAUGE WHEEL

ITEM PART MO
1 62244

82245

42580
42484
42473

62404
62230
42472
88778
54595
82262

WEe =~ Mo b Wk

[ S N G N
LR o L e

DESCRIPTION

9.3 GA WHEEL MAST

(R-9" SPACING 1-12" SPACING)
9.3 GA WHEEL MAST

(L-8* SPACING R-12" SPACING)
4x8.3 TBP HYD CYLINDER
CYLINDERLOCKPIN
CYLINDERPIN (H)

YOKE ADJUSTMENT
CYLINDER PIN

CYLINDER ANCHOR
CYLINDER PIN

1/4NF 45° GREASE FITTING
PIVOT PIN

9.3 LOWER GAUGE ARM

1/4 GREASE FITTING
3/8NCx2-3/4 GR6 BOLT

18" GAUGE WHEEL YOKE

WH-RICH QUAD-& CHISEL PLOW PARTS 74207 5/e7

10

{TEM PART NO

i5
16
17
18
19
20
21
2
23
24
25

62271
88933
63831
NOTE
NOTE
54571
88272
16009
54659
54680
62286

DESCRIPTION

FRAME PLATE (RED)

3/4NCx6 GRS BOLT
9/16NEX1-1/8 WHEEL BOLT
TIRES (SEE PAGE 21)

HUB & SPINDLE (SEE PAGE 23)
GAUGE WHEEL PIVOT

3/4NCx4 GRS BOLT

COLLAR

TOP LINK ARM

TUBE PIN

MAIN FRAME ADJUST TUBE 86"



13' MAIN POLE

ITEM PART NO ODESCRIPTION
1 62269  BASE HITCH
2 62278  QUAD4 HITCH
3 88553  3/8NCx1-1/2 GRS BOLY
4 24415  JACK
5 11638  1-1/4NCx6-1/2 HITCH BOLT
6 113684  CLEVIS HITCH
7 18236 DUAL CAST HITCH
8 18237  CAST HITCH
9 88350  1-1/4NC SLOTTED NUT
10 24459  SAFETY CHAIN
11 88133  3/16x2 COTTER PIN
12 82069  3/BNCxSx4 U-BOLT
13 56838  HOSE BRACKET ASSEMBLY
14 13218 TUBE CLAMP
15 88604  3/4NCx2 GRS BOLT
16 88622  1-1/4NC JAMNUY
17 88427  1-1/4NCx8 GRS BOLY

1 1 WHL-RICH QUAD-¢ CHISEL, PLOW PARTS 74207 587



ITEM PART NO
62249
33659
88507
62255
88347
88145
88933

~S ;b WwhN -

BESCRIPTION

QUAD4 WING REST (137.31)
BUSHING (3/4x.5101Dx3/8 THICK)
1/2NCx3-1/2 GRE BOLY

WING SUPPORT {4.22)

1/2 FLAT WASHER

5/8NCx4x5-1/4 U-BOLT

5/8NCx6 GR8 BOLT

WIL-RICH QUADR-4 CHISEL PLOW PARTS 74207 8/97 1 2




ITEM PARY NO

—h b

ToWONGO LN -

18515
13238
13235
13261
18010
13580
54901
13234
54900
21022
51228

DESCRIPTION

3/8x62 HOSE (FF)

3/4 JIC TUBE TEE
3/4JICX3/BNPT PORT ELBOW
3/8x30 HOSE (FF)

3/4JIC CROSS

3/8x96 HOSE (MF)

WINGS DOWN DECAL
3/4JICx1/2NPT COUPLER ADAPTER
WINGS UP DECAL

1/2x70+2 HYD TUBE

4x30 HYDRAULIC CYLINDER

13

WING LIFT HYDRAULICS

WIL-RICH QUAD-S CHISEL PLOW PARTS 74207 6/97



WING LIFT HYDRAULICS W/3' WING

—_

.
SN
g— @
e

ITEM PART NO DESCRIPTION ITEM PART NO BESCRIPTION
1 14851  3/8x42 HOSE (EF)(9 WING) 10 51229  4x30 HYDRAULIC CYLINDER

25603 3/8x75 HOSE (FF){12' WING) 11 13482 3/8x108 HOSE (FF}
2 13289  3/4JCUNION 12 13261  3/8x30 HOSE (FF)
3 13260  3/6x84 HOSE (MF) 13 13580  3/8x96 HOSE (MF)
4 13237 3/8 CYLINDER PORT TEE 14 21022 1/2x70+2 HYD TUBE
5 56540  3/8x89 HOSE (FF) 15 54001 WINGS DOWN DECAL
6 15515  3/8x62 HOSE (FF) 16 13234  3/4JICx1/2NPT COUPLER ADAPTER
7 13236  3/4JiCx1/2NPT PORT ELBOW 17 54900 WINGS UP DECAL
8 51241  3x24 HYDRAULIC CYLINDER 18 56539  3/Bx50 HOSE (FF)
o 25603  3/8x75HOSE (FF)(® WING) 18 15910  3/4JIC CROSS

13482  3/8x108 HOSE (FF)(12' WING)

WIL-RICH QUAD-4 CHISEL PLOW PARTS 74207 3/97 1 4



TEE BLOCK PLUMBING

ITEM PART NO BESCRIPTION

13238 3/4JICTUBETEE

25591  3/4JIC (MF) SWIVEL ELBOW
24004  3/4JICx3/40RB SWIVEL ELBOW
56538  1/2x3-1/4 U-HYD TUBE

24024  3/4JiCx3/40RB ADAPTER
88531  3/8NCx3 GRS BOLT

56536  MANIFOLD BLOCK MOUNT
56535  MANIFOLD BLOCK

51655  SEQUENCEVALVE

10 56537  1/2x5-1/8 U-HYD TUBE

11 25580  3/4JiCx3/40RB ELBOW

12 56534  3/4JICx3/40RBx3/4JICTEE

wo~NmOh Wk

1 5 WIL-RICH QUAD-4 CHISEL PLOW PAHTS T4207 /%7



DEPTH CONTROL HYDRAULICS

ITEM PARY NO DESCRIPTION ITEM PARY NO DESCRIPTION
1 13236  3/4JiCx1/2NPT PORT ELBOW 10 21022 1/2x70+2 HYD TUBE
2 13263  3/8x36 HOSE (MF)} 11 54903  MAINDOWN DECAL
3 13264  3/8x48 HOSE (MF) 12 13234 3/4JICx1/2NPT COUPLER ADAPTER
4 13239  3/4JiC UNION 13 54902  MAINUP DECAL
5 20465  1/2x48HYDTUBE 14 13580  3/8x86 HOSE (MF)
8 42580  4x9.31BP HYD CYLINDER 15 42681 4x10.8 TBP HYD CYLINDER
7 13258  1/2x604-2 HYD TUBE (9 WING) 16 13238  3/4HCTUBETEE
13286  1/2x84+2 HYD TUBE (12 WING) 17 15113 1-1/2S7TOP COLLAR ASSY
8 13260  3/8x18 HOSE {(MF) 18 13681 1-1/2" CYLINDER LOCK CHANNEL
9 13269  3/8x84 HOSE (MF) 19 42721 1/4x5 SPRING LOCK PIN

WH-RICH QUAD-4 CHISEL PLOW PANRTS 74207 5/07 1 6



{TEM PARTNO

[T e Bt FEw I L I - 4 B\

42580
42574
14824
42577
42576
12286
13851
88362
88553
16221

BESCRIPTION

4x9.3TOP BYPASS CYLINDER
4x9.3 CYLINDER TUBE ASSY 18P
PISTONLOCKNUT

PISTON

END GLAND

4" CYLINDER SNAFP RING
STOP PLATE 4x8
LOCKWASHER 3/8
3/8NCx1-1/2 GR5BOLY

4x9.3 CYLINDER ROD

4x9.3 TOP BYPASS CYLINDER

13

ITEM PARTNO DESCRIPTION

10
11
12
13
14
15
16
17

17

13570
14822
42473
42484
88706
88387
15113
42664

42505

STOP COLLAR SCREW STOP
CYLINDER YOKE

CYLINDER PIN (H)

CYLINDER LOCK PIN
5/16NCX5/16 SET SCREW
3/8NCx3/4 THUMB SCREW
1-1/2 STOP COLLAR

SEAL KIT

CYLINDER PIN KIT(H)

WIL-RICH QUAD-4 CHIBEL PLOW PARTS 74207 5/07



4x10.8 TOP BYPASS CYLINDER

1

13
12
ITEM PARTNG  DESCRIPTION ITEM  PARTNO  DESCRIPTION
42581  4x10.8 TOP BYPASS CYLINDER 10 13670  STOP COLLAR SCREW STOP
1 42572  4x10.8 CYLINDER TUBE ASSYTBP 11 14822  CYLINDERYOKE
2 14824  PISTON LOCKNUT 12 42473 CYLINDERPIN (M)
3 42577  PISTON 13 42484  CYLINDERLOCKPIN
4 42576  ENDGLAND 14 88706  5/16NCx5/16 SET SCREW
5 12286  4° CYLINDER SNAP RING 15 88387  3/BNCx3/4 THUMB SCREW
6 13851 STOP PLATE 4x8 16 15113 1-1/2 STOP COLLAR ASSY
7 88362 LOCKWASHER 3/8 17 42664  SEAL KIT
8 88553  3/B8NCx1-1/2 GRS BOLY
9 16225  4x10.8 CYLINDER ROD 42505  CYLINDER PiN PACKAGE (H)

{NCLUDES ITEMS 12 & 13)

WIL-RICH GUAD- CHISEL PLOW PARTS 74207 8/97 1 8



ITEM PART NO BDBESCRIPTION ITEM PARY NO DESCRIPTION

51241  3x24 HYDRAULIC CYLINDER 7 88855  1/4 SAE FLAT WASHER

1 12310  3x24 CYLINDERTUBEASSEMBLY 8 88180  1/2NCx1/2 GR2 BOLT

2 88706  5/16NCx5/16 SET SCREW 9 13526  3x24 CYLINDER ROD ASSEMBLY
3 14824  PISTONLOCKNUT 10 42484 CYLINDERLOCKPIN

4 12308 PISTON 11 42473  CYLINDERPIN (M)

5 51206 ENDGLAND 12 51210 3'SEALKIT

6 12303  3'CYLINDER SNAPRING

42508  CYLINDER PIN PACKAGE (H)
{INCLUDES iITEMS 10 & 11}

1 9 WiL-RICH QUAD4 CHISEL PLOW PARTS 74207 597



4x30 HYDRAULIC CYLINDER

4
VP 7
Sl 7
N = i
%" W
\\ 4 Q) i
NS
. //’
8\ Gﬁﬁi j/ e - -
P e 8r1EA
- Cg/,@'
11
TEM PARTNC DESCRIPTION ITEM PARTNO DESCRIPTION
51229 4x30 HYDRAULIC CYLINDER 7 84278 5/16 FLAT WASHER
1 20961 4x30 CYLINDER TUBE ASSEMBLY 8 88566 3/8NCx3/4 GR5BOLT
2 88706 5/16NCx5/16 SET SCREW 9 20863 4x30 CYLINDER ROD ASSEMBLY
3 14824 PISTON LOCKNUT 10 42484 CYLINDER LOCK PIN
4 12282 PISTON 11 42472 CYLINDER PIN
5 A2576 End Gland 12 51212 4" SEAL Kit
& 12286 4" CYLINDER SNAP RING

42504  CYLINDER PIN PACKAGE
(INCLUDES ITEMS 12 & 13}

WIL-RICH QUAD-4 CHISEL PLOW PARTS T4207 8/97 2 0



4
/:J//,;/;:‘j:\’“\
- "// // ey
/// w ST \
s / 4 < g \\\
2.l I s T
P '/// / — 1 B -
! '{’f "{fx /f" / .'.—v""ﬂ\\ .’@1\ o
A AN\ ] WAz
/ /’f I ‘inf; i (k\”
I SV o
if ! e SR /
(s, . |
il b P N S
Vi i NS "_/-.// //d?v £
.1&\ f i Ny /f i f?
N L (&

10

ITEM PART NO DESCRIPTION

1 16290  9.51x15 6BOLT 8" WHEEL ASSY
10498  15x8 WHEEL RIM GBOLT
16287 9.5Lx15 TUBELESS TiRE 8PLY
30784 VALVE STEM ASSY

57906  31x13.50-15 8PLY TIRE ASSY

46714  WHEEL 15x10
57807 31x13.50-15 8PLY TIRE
§7908 VALVE ASSEMBLY

61667  11ix156BOLYT 10"WHEEL ASSY
20066 11Lxi15TIRE 8PLY
46714 15x10 WHEEL

57908 VALVE ASSEMBLY

TIRES & WALKING TANDEM

21

oA
Y
S o !
5 iy
f'/{, 1)
l.r'a f ffa'fr {
.
Iy ”l_: flf 8
fﬁ) < =
| %‘F\' {éi/f{? ]
N ey
e
P, 6
\?/\\g
“@
7@
\\Y\:\\.\w
Ny
2
THOT
3
{TEM PARYT RO DESCRIPTION
2 62192 LEFT 2x23.5 HD WALKING TANDEM
62191 RIGHT 2x23.5 HD WALKING TANDEM
3 16277  TANDEMPIN
4 42082 1-1/2NF HYDRA JAM LOCK NUT
5 12103 1.75 BORE BRG CONE
6 62296 WALKER BEARING BUSHING
7 26120 SEAL
8 88528 1/8 NPT GREASE FITTING
9 88429 1/2NFx3-1/4 GRS BOLY
10 88304 12NF LOCK NUT

WIL-HICH QUAD-4 CHISEL PLOW FARTS 74207 §/97



2" HUB & SPINDLE

ITEM PART HO
14131

88301
16094
10345
10344
24097

B G DD -

s

88263

DESCRIPTION

2" HUB & SPINDLE

(INCLUDES {TEMS 1-8 & 11-15)
3/16x1-1/2 COTTER PIN

7/8 SPINDLE WASHER

OUTER BEARING CONE
OUTER BEARING CUP

2* PRESSED HUB

(INCLUDES ITEMS 4, 6 &12)
1/8NPT GREASE FITTING

WiL-HICH QUAD-S CHISEL PLOW PARTS 74207 5/%T

ITEM PART NO

7
8
8
10
1
12
13
14
15

DESCRIPTION

2" TRIPLE LiP SEAL

2" AXLE SPINDLE
1/2NFx3-1/4 GR5 BOLT
1/2NF LOCKNUT

INNER BEARING CONE
INNER BEARING CUP
1/2NFx1 90° WHEEL BOLY
7/8NF SLOTTED NUT
DUSTCAP



GAUGE WHEEL HUB & SPINDLE

11
; \ o

iTEM PARY NO DESCRIPTION ITEM PART NGO DESCRIPTION

1 88133  3/16x2 COTTER PN 7 88263  1/8NPT GREASE SEAL

2 88208  INFSLOTTEDNUT 8 54733  GREASE SEAL

3 62400 20D x 6 SEALED SPINDLE TUBE g 12456  SHAFT SEAL

4 54731  BEARING CONE 10 58204  1-1/2x22" SPINDLE

5 16082  BEARINGCUP 11 55180  SPINDLELOCK

6 54729 6 BOLTPRESSEDHUB 12 63831  9/16NFx1-1/BWHEEL BOLT

(NCLUDES [TEM &}

23 WiH-RICH QUAD.4 CHISEL PLOW PARTS 74307 5/87



32" 54°CHISEL PLOW SHANK

17

1

TaRe
ITEM PART RO DESCRIPTION ITEM PARY NGO DESCRIPTION
57969 32" 54° CP SHANK ASSEMBLY 10 88295  5/8NCx6 GRS BOLT

1 10210  ADJUSTMENT BOLY 11 56008  1/2 SPRING TENSION BUSHING

2 88548  3/4 FLAT WASHER 12 14887  PIVOT BOLY

3 62591 DUCTILE PIVOT ARM 13 57941  SHANKHOLDER FRAME

4 88441  5/8NCx2x3-1/4 U-BOLT 14 88168  INFLOCKNUY

5 55485 32" 54°CP SHANK 15 12751 FRAME PLATE

6 57948  SPRING PLUG 16 62638  STOP COLLAR

7 57961 13-5/16 SPRING (32" 17 88421  3/4NCx4-1/2 GRS BOLY

8 57946  CAST SPRING YOKE 18 57986  16.12 SPRING ASSEMBLY (32"

9 58032  1/2NCx2-1/2HDNBOLY {INCLUDES {TEMS 6,7 & 8)

WiL.-RICH GUAD-& CHISEL PLOW PARTS 74207 6fer 2 4



SHOVELS, SPIKES & MOLDBOARDS

10 )
\ , 12 !
o 2 3
9
\ ) / .
-~ / a J'_' _\If I‘
;'/ Q\ J.'““H? . /g } ,IL =y
[ - R
| /a' D/) {ﬁ:ﬁgﬁmfw"' ’%;’? ______ %} ;,l' /@_@
N s
o/ I
o [
Frg= 1)
(i ! 4
(-
7
2.6 5
ITEM PART NO DESCRIPTION iITEM PART NO DBESCRIPTION
14691  HK CP SHOVEL HDW PKG 5 12695  SPIKE 5/8°2'%15" (PLAIN)
1/2x2-1/4 (BOX OF 50 6 88384  1/2NCx2-1/2 NO. 3 PLOWBOLT
FOR USE WITH 3/8" SPIKES 2 13392 TWISTED SPIKE, 3/8"xa"@2"
{(INCLUDES 2,3 & 4) PLAIN (L){SHOWN)
14692 HKCP SHOVEL HDW PKG 13393 TWISTED SPIKE, 3/8"3"%22"
1/2x2-1/2 (BOX OF 50) PLAIN (R)
(INCLUDES 3, 4 & 6) 33085  TWISTED SPIKE, 3/8'x4"x22" (R)
18391 RIGHT 4IN MOLDBOARD (BDL OF 1) 8 19398  FROG RIGHT (SHOWN)
{(SHOWN) (INCLUDES 3, 4, 19387 FROGLEFT
8,9,10,11,12&13) 9 19396  POINT RIGHT (SHOWN)
19362  LEFT 4iN MOLDBOARD {BDL OF 1) 19305  POINT LEFT
(INCLUDES 3, 4, 8,9, 10, 11, 10 88496  1/2NCx1-3/8 GRS SHARE BOLT
12&13) ) 11 88497  1/2NCx3-1/4 GRS PLOW BOLY
1 56010  SWEER 12" 50° 12 88303  1/2 LOCK WASHER
56011  SWEER 14"50° 13 19394  MOLDBOARD RIGHT(SHOWN)
56012  SWEER 16°50° 19393  MOLDBOARD LEFT

B60N3  SWEEP18'50°
2 88379  1/2NCx2-1/4 NO. 3 PLOWBOLY
3 88346  1/2NGCHEAVY NUT
4 88347  1/2 FLAT WASHER

2 5 WiL-RICH QUAD-4 CHISEL PLOW PARTS 74207 5/B7



HD AUXILIARY HITCH

ITEM PARY NO DESCRIPTION ITEM PARTY NO DESCRIPTION
62766  AUXILIARY HITCH w/STRAIGHT 6 58281  HITCH MOUNT
TONGUE {INCLUDES [TEMS 1-5) 7 58284  PIN ASSEMBLY
62767  AUXILIARY HITCH w/HINGED 8 15840  SPRING
TONGLE (INCLLEESTTEMS 12 511) 9 88101 1/4x2-1/2 COTTERPIN
1 64178  AUX HITCH TUBE ASSY RIGHT 10 18443  HINGED TONGUE ASSEMBLY
2 64179  AUXHITCH TUBE ASSY LEFT H 88284  5/8NCx2 GR5BOLT
3 88145  5/BNCx4x5-1/4 U-BOLT
4 56806  TONGUE MOUNT
5 88939  3/4NCx5-1/2 GRS BOLT

WIL-RICH GUAD-4 CHISEL PLOW PARTS 74207 5/07 26



ITEM PART NO
61851
61835
61837
88204
868845
88277

Lo I - A O

BESCRIPTION

TIRE SCRAPER KIT {PR)
SCRAPER BAR

5/8 DIAx13-1/2 SCRAPER BAR
5/8NCx2 GR5 BOLT

5/BNC LOCKNUT

5/8 FLAT WASHER

NOTE: 1 Kit does two (2) tires.

27

SCRAPERS

TEEA

WiL-RICH QUAD-4 CHISEL PLOW PARTS 74207 §/97



GAUGE WHEEL SCRAPER

ITEM PART HNO DESCRIPTION
1 56773  SCRAPER BLADE 16"
58800  SCRAPER BLADE 18"
2 88475  1/2NCxi-1/2 GRS BOLY
3 40915  SCRAPER BAR
4 88517  1/2NCx1-3/4 GRS BOLY

WIL-RICH QUAD-4 CHISEL PLOW PARYS 74307 5147 28



SINGLE POINT DEPTH CONTROL

TBATAA

ITEM PART N0 DESCRIPTION ITEM PART HO DESCRIPTION

1 51977  DEPTH SETTING TUBE (78" 17 24024  3/4JICX3/40RB ADAPTER

2 51946  GUIDE 18 62300 PRESSURE REDUCING VALVE
3 88479  5/16NCx1-1/2 GRS BOLT 19 24004  3/4ORBX3/4JIC ADAPTER

4 88395  5/8NCx5 GRS BOLT 20 62437  3/4JICx8/160RB HYD ELBOW
5 62433 ANGLE 21 %13269  3/8x84 HOSE (MF)

6 54821  BUSHING (1-5/80Dx3-1/2) 22 %13238  3/4JICTUBETEE

7 54820  BUSHING (1"ODx3-5/8) 23 15515  3/8x62 HOSE (FF)

8 88277  5/8 FLAT WASHER 24 51981  1/2NPTx3/4JIC ADAPTER

9 18280  5/16NCx1-1/2 TUBE CLAMP 25 62429  BRACKET

10 19650 2" AXLE CLAMP 26 51976  ADJUSTMENTKNOB

11 88604  3/ANCx2 GRS BOLT 27 89004  5/16NCx2-1/2 GRS BOLT

12 88385  3/BNCxdx4-3/4 U-BOLT 28 51841  GUIDE

13 56911  DEPTH CONTROL BRACKET 20 18236 3/4JICx1/2NPT PORT ELBOW
14 14850  3/8x18 HOSE (FF) 30 51975  DEPTH CONTROL VALVE

15 13238  3/4.JIC TUBE TEE 34 51978  DEPTH GAUGE DECAL

16 * 21022  1/2x70+2 HYD TUBE
NOTE: * DENOTES PARTS USED ON

STANDARD DEPTH CONTROL HYDRAU-
LICS.

29 WIL-BICH QUAD~4 CHISEL PLOW PARTS T4207 5107



DECALS |
====WIL-RICH Quad4 ====

TO AVOID INJURY AND/OR
EQUIPMENT DAMAGE:
F +This cylinder kas an Intagratf
restricting orifice and must be

repiaced with an identics!
\ BY-PASS THIS END ‘

Lydinday, =iz
f A DANGER - ﬂwu!ri walk oF meml tower the + Fnlln':o n]r.r de g will gﬁ?_‘%ﬁg‘% l
tand in the path ok performing  resu seraug
BTAND CLEAR AT R R
hﬂ CLEAR o\L.L of the wings. servica of adjustmants. ©  Injury of desth, o | MPLEMENT REAR.

o Ry e e
hoyey r proper sy tha

" J 10 1 10 13
A A DANGER JEASeitay
i g o i
STAND CLEAR AT ALL service or adjustments.
w HMES: =Fallure btz do 6o Wil 5 P . -
temtt i andous Injury
ot doth, 2d] WINGS UP | | WINGSDOWN | | MAIN UP | | MAIN DOWN

WINGS UP | | WINGS DOWN MAIN UP MAIN DOWN
WINGS UP | | WINGS DOWN MAIN UP MAIN DOWN
“ilugt gnfore nd dudng - Betors tawerleg the wings WINGS UP | | WINGS DOWN MAIN UP MAIN DOWN

oparstian be gurs no one far te Bt ]
i on or arpund the sure the entire m has

FARLLRE TO FOLLOW ThEsE mpiemenal. bear charged with oll. WINGS U WINGS DOWN MAIN UP MAIN DOWN
HETRUCTIING MAY RESULY i f Rttt e e e With winge down
PERSONAL IIRY ANDHL Mha e T sy WINGS UP | | WINGSDOWN | MAINUP | | MAIN DOWN
EOUIPMENT bRt prting. -
R P R A R
WA WIL-RICH

AGSERBLY INSTRUCTIONS

WIL-RICH
QUADS CHISEL
PLOW
ITEM PART NO DESCRIPTION ITEM PARY NO BDESCRIPTION
1 62412  QUAD 4 DECALKIT g 49165  CAUTION DECAL
2 64402  3/4x5 WIL-RICH DECAL 10 54900  WINGS UP DECAL
64403  1-1/8x7-3/8 WIL-RICH DECAL 11 54901  WINGS DOWN DECAL
64404  1-3/4x11-5/8 WIL-RICH DECAL 12 54802  MAIN UP DECAL
3 20121 INTEGRAL RESTRICTOR DECAL 13 54903  MAIN DOWN DECAL
4 20338  BYPASS DECAL 14 23372  AMBERREFLECTOR
5 41345  SMV KIT 15 22371 REDREFLECTOR
6 41508  WING LOCK DANGER DECAL. 16 74201 Q4 OPERATOR'S MANUAL
7 53334  CAUTION DECAL 17 74202 Q4 ASSEMBLY INSTRUCTIONS
8 41508  WING LOCK DANGER DECAL 18 60942  CLEARANCE LIGHT PACKAGE

WIL-RICH QUAD-& CHISEL PLOW PARTE 74207 8/%7 30



index
PART NO BESCRIPTION PAGE NO.
10176 SHIM ... vrorreoninsrenanns 4y 3, B
1210 DJUSTMENTBOLT cesnersesemevaransrensanraon B0
10236 15x8 WHEEL RIM . TSRO |
10344 COUTER BEARING CUP e ee 2
10345 OUTERBEARING CONE ..o 22
10398 AXLE CAP ...vvcvrccrrnrvsrmssinnirinendy B, 8
10498  15x8 WHEEL RIM SBOLT SRR+ |
11364 CLEVIS HITCH ... 3
11381 DUST CAP . ervesssassnnron RO
11638 11/4NCx6-?f2HITCHBOLT woreericensarens T
12103 1.75BORE BRG CONE ........... 4, 5, 6, 21
12282 Piston .......... waninninrensessrsinrsnnren 20
12286 4" Cyilinder Snap ng 17, 18, 20
12303 3 Cylinder Snap Ring ..o 18
12308 Piston ...... 18
12310 3x24 Cyimder ”{ube Assembiy .18
12456 SHAFT SEAL oo 23
12685 SPIKE 5/82"18" (PLAiN} v 25
12751 FRAME PLATE ... 4
13215 TUBE CLAMP | 4 5, 6, 11
13234 3!4JICx1!2NP?COUPLERADAPTER
. .13, 14, 16
13235 3;‘4JICx3/8NPTPOHT ELBOW .13
13236 3/4JHCx1/2NPTPORTELBOW . 14 16,29
13237 3/8 CYLINDER PORTYEE e 14
13238 3/4 JICTUBE TEE ... .13, 16,29
13238 JANCUNION ... .14, 16
13258 1/2x80+2 HYD TUBE (QW&NG} .16
13256 3/8x18 HOSE (MF) .,JS
13261 3/8x30 HOSE (FF) ...13, 14
13263 3/8x36 HOSE (MF) TR |
13264 3/8x48 HOSE (MF) RUPTRS |-
13269 3/8x84 HOSE (MF} .......occoeee 14, 16, 29
13286 1/2x94+2 HYD TUBE (12 WING) ........16
13392 TWISTED SPIKE, 3/8"x3"22" PLAIN (L) 25
13393 TWISTED SPIKE, 3/8"x3"x22" PLAIN (R} 25
13482 3/Bx108 HOSE {FF} ..virirviimsmiccininn 14
13499 TALL TUBE BRACKET ..ccivninccnnndy B
13526 3x24 Cylinder Rod Assembly ... 18
13570 Stop Collar Screw Stop  .vvvvveenn 17, 18
13580 3/8x86 HOSE (MF) .o 13, 14, 18
13681 1-1/2° CYLINDER LOCK CHANNEL. .....16
13851 Stop Plate 8 .ovvvirvvcininnionnnn 17, 18
13963 1FT STUB .iiivcinns e, 8, 8, 7
14131 2"HUB & SPINDLE i 22
14248 INNER BEARINGCONE ... 22
14249 INNERBEARINGCUP e 22
14251 2*AXLESPINDLE i B2
14452 CRANKASSEMBLY ...iiveceann w7
14691 HK CP SHOVEL HDW PKG.... 1!2):2 1;’4
(£210) G 018 1 | RO 25
14692 HKCP SHOVEL HDW PKG 1/2x2-1/2

(BOX OF 50)

PART KO DESCRIPTION

14822
14824
14850
14851
14987
15087
15040
15113
18515
15543
15910
15940
16009
16082
16094
16221
16225
16277
16287
16290
18238
18237
18280
18443
19351
19382
19383
19394
19395
19396
18388
19389
19650
20121
20339
20465
20861
20963
21022
22371
23372
24004
24024
24087
24415
24459
25580
28501
256603
25603
26120
20066
30784
33659

40915

PAGE HD.
Cylinder Yoke vees cenne §7, 18
Piston Lock Nut .ociieeeenns 17, 18, 19, 20

3/Bx18 HOSE (FF) v 28

3/8x42 HOSE (FF){Q‘ WiNG) e 14
PIVOT BOLT . e 28
AXLE LEG oo, e 7
GAUGE WHEEL BRACKET ASSY ........ 7
1-1/2 Stop Collar .16, 17, 18
3/8x62 HOSE (FF) .13, 14, 29

BASE PLATE ...covcivrcinrcvincinnceninnenns 4
3/4JIC CROSS ... 13
SPRING .oorcinecinrennnorinnn o 28
COLLAR ...cicommmnenmnesiremsone 10

BEARING CUP  ..ocoviiceiirirircenmniineenenn 23
7/8 SPINDLE WASHER e 22
4x9.3 Cylinder Rod  ...ccocvirnne NP ¥ 4
4x10.8 Cylinder Hod ... crennnneens T8
TANDEMPIN ..civinninn -4, 8, 6, 21
8.51x15 TUBELESS TIRE BPLY ceneeer 7, 21
8.5Lx15 6BOLT 8" WHEEL ASSY ..ovouiunr 21

DUAL CASTHITCH .vcnnvcsinensnrarscnnnn 11
CAST HITCH  ........... ceeencersiennmes 11
SA6NCx1-1/2TUBE CLAMP crrrsncsnsariieers 29
HINGED TONGUE ASSEMBLY ... 26
3PC TWISTED MOLDBOARD (R)3/8x4 .26
3PC TWISTED MOLDBOARD (L)3/8x4 .25
MOLDBOARD LEFT .ocicsiciemeiiienin 25
MOLDBOARD RIGHT ..cccccvvvins 25
POINTLEFT (e cciiiccennecns . 25
POINT RIGHT ...... s 25
FROG RIGHT ........ v 2B
FROG LEFT  vcnicvniinnrcnicnns e 28
2'AXLE CLAMP ... worrares 20
INTEGRAL RESTRICTOR EECAL carrenenn 30
BYPASS DECAL . ...30
1/2x48 HYD TUB& e v 16
4x30 Cylinder Tube Assembfy . {
4x30 Cylinder Rod Assembiy 2(}
1/2x70+2 HYD TUBE ........ 13, 14, 16, 29
REDREFLECTOR ..mvvmmmmnmsiusnnnsns 30
AMBER REFLECTOR . vrenens 30
3/4JICx3/40RB SWIVEL ELBOW .29
3/44ICx3/40RB ADAPTER . ...15, 29
2" PRESSED HUB ... weresnve 22
JACK oiiiseisessensne .11
SAFETY CHAIN ........ w11

3/4JICX3/AORE ELBOW v,

3/41C (MF) SWIVEL ELBOW ........c....... 15
3/8x75 HOSE (FF) ..eoovvvenn e 14
3/8x75 HOSE (FF) ....vuoun. coereeneeerr 14
SEAL voreerrenene e By B, B, 21
VELXIS TIRE BPLY ooooooosoroeoreerrssrrren 21
VALVE STEM ASSY -......... v 21
BUSHING (3/4x.510 {Dx3/8 THICK) ......12
TWISTED SPIKE, 3/8%X4%22° (L) cooreveveee 25
TWISTED SPIKE, 3/8%4"%22" (R) ..o, 25
SCRAPER BAR ...oovvvvvrmmcommrresssecsrssson 28

WIL-RICH QUADMS CHISEL PLOW PARTS 74207 §97



PART NO DESCRIFTION

41233
41345
41508
42082

42473
42484

42504
42505
42572
42574
42576
426717
42680
42581

42664
A2721
46714
48523

PAGE NO.
+-3/4" HUB & SPINDLE ... 7
SMV KIT . - vearessasiren 30
WING LOCK DANGER OECAL e 30
1-1/2NF HYDRA JAM LOCK NUT
e 4, B, 6, 21
9,17, 18, 19, 20
4, 5, 6, 9, 10,
. 17, 18, 19, 20
cyimder pm package = ¢
cylinder pin package th) ..‘...,..17,18, 19
4x10.8 Cylinder Tube Assy TBP ............18
4x9.3 Cylinder Tube Assy TBP  ............ 17
End Gland ......ccconvimicninnnn 17, 18, 20
Piston
4x9.3 TBP HYD CYLINDER
4108 TBPCYLINDER ..

CYLINDERPIN (M} .......
SPIROLLOCKPIN ...

140, 16,17

9 ‘EB ‘I?’ ‘EB 19 20
Seai Kit L7, 18
1/4x5 SPRING LOCK PiN .16
1510 WHEEL. ... .....,..21
WING LIFT BUSHING

(11D X 1-1/4 OD X 1+1/18) weermeammomnevrercssoncccmsecsrmmneons 8

49165
51206
51210
51212
51229

51226
51241
51469
51655
51941
51946
51975
51976
51977
51978
51981
53334
54559
54511
54565
54689
54731
54733
54800
54820
54821
54834
54900
54901
54902
54803
55180
85151

CAUTION DECAL. ..cooeerririincninnnn . 30
End Gland ... 18
FBeal Kit .covrvrscrerrreriomnicinssnnnssanssnenns 19
4" Seal Kit ........... cennneneasnsnnanns 20
4x30 HYDRAULIC CYLINDEH
.4, 8, 8, 13, 14
4x30 Hydrauhc Cylmder SRPPRIY. ¢
3x24 HYD CYLINDER . 7, 14, 19
SEQUENCEVALVE U .
GUIDE .....cccoeneen vnes
ANCHOR TUBE (74“)
DEPTH CONTROL VALVE "
ADJUSTMENT KNOB ..o
DEPTH SETTING TUBE (78" ....ccviii
DEPTH GAUGE DECAL ..voinimiincnrns
1/2NPTX3/4HC ADAPTER ..o
CAUTION DECAL. ...
TOP LINKARM ...
GAUGE WHEEL PIVOT ..iiviciincinns
PIVOT PIN ..imnsecennanns
CYLINDERPIN ....ccccnmeinnen
BEARING CONE ...
GREASE SEAL ..o
CLEVIS ADJUSTROD . 4, 5,
BUSHING (1'ODx3-5/8} .cvevereirrniininns
BUSHING (1-5/80Dx3-1/2} ....coiiiiinn
4-1/2" COMPRESSION 5PRING ............. 8
WINGS UP DECAL .oviniinicann 14, 30
WINGS DOWN DECAL ... 14, 30
MAIN UP DECAL .....ccoemiviiinnenn, 13,16, 30
MAIN DOWN DECAL ..o 13,16, 30
SPINDLE LOCK ..ccoinmmmnmmssnnsmssssecinces 83
CENTERING TUBE

'

A ¥

Wwwi

f
[5 3
o

" L L) ¥ ¥

BRodBBI3c3s83R8RREN

PN

WIL-RICH GUAD-4 CHISEL PLOW PARTS 74207 Gre7

PART NO DESCRIPTION

55182

- 55485

85773
65838
56010
56011
56012
56013
56534
56635
56536
56837
56538
56540
56808
56908
56911
57906
57907
57908
57941
57946
57948
57961

57969
58032
58203

58281
58284

60842
61667
61836
61837
61851
61949
61953
62165
62181

62192

62195
62196
62197
62198
62223
62224
62230
62231
62234
82235
82236
62237

PAGE NO.
PIN ooveeeeraen Y -
32°54° CP SHANK ooooovooorrroosoeeresssnns 24
SCRAPER BLADE 168" 1 oovooroororonooerron 28
HOSE BRACKET ASSEMBLY v 11
SWEEPR, 127 50° .oonsvomrerrssrenssommssssncers 25
SWEEP, 14" B0° ..ovovesmreerrcenereensomrnss 26
SWEEP, 16" B0° comuvrnececererenmiossecsnrconneen 25
SWEEP, 18°50° ...oconmromsermommrecsmencennece 25
3/4JICX3/40RBXI/AHC TEE ..o 15
MANIFOLD BLOCK . e 48
MANIFOLD BLOCKMOUNT ............ 4, 15
1/2X5-1/8 U-HYD TUBE .oovcevmrnvreinnrnnns 15
1/2x3-1/4 U-HYD TUBE ..oovvsrernrrsnrenrecenc 15
3/8X89 HOSE (FE} vvvrovreecesrrecsermerssnmenns 1
TONGUE MOUNT o senssinnsereens 26
1/2 SPRING TENSION BUSHING ..........24
DEPTH CONTROL BRACKET .ovoee.eeee... 29
31x13.50-15 8PLY TIRE ASSY .onvvvursrn. 21
31X13.50-15 BPLY TIRE ...oovcrenrnnseroneiorsenns 21
VALVE ASSEMBLY .ovucvrnveceneressnsscasseens 21
SHANK HOLDER FRAME ..o 24
SPRING CLEVIS ocovnvemsercimnenssonnsecrsenns 24
SPRING PLUG oo cenmosoreeresnnnerns 28
13-5/16 SPRING (32" . coeereeinees 24
16.12 SPRING ASSEMBLY (32°) ..........24
32" 54° CP SHANK ASSEMBLY .............24
1/2NCX2-1ZHDN BOLT .o 2
YOKE (18" . 9 10
11/2X22  SPINDLE —oooooooooooroors e 23
HITCH MOUNT ovecoosooorsssiensesrsennenrnn 26
PIN ASSEMBLY  ooovvorreerseonsecssorcsmacnsresnns 26
GREASE SEAL  ooomooeereoeosserersossrenrenersecs 22
SCRAPER BLADE 18" .oovveusmcrrnerrecrrcvernns 28
LIGHT PACKAGE . reeeerrenens 30
111x15 6BOLT 10* WHEEL ASSY ..........21
SCRAPER BAR ............ BT 4
5/8 DIAX13-1/2 SCRAPER BAR
TIRE SCRAPER KIT (PH) [ 4
18" STUB
19-1/2°STUB... R
QUAD4 MAIN FRAME .. . w4
RIGHT 2x23.5 HD WALKING TANDEM ...
.4, 5, 8, 21

LEFT 2x23.5 HD WA:,KzNG TANDEM.......
.4, 5,

-9’
ol
N

" - " - . a
DO b OOOMMGn

9‘ QUAD4 WiNG RiGHT rarenransare e
S QUADA WING LEFT ...
12' QUADS WING RIGHT ......occcciniinns
12° QUADA WING LEFT ...
YOKE ADJUSTMENT ......cvcciirnenn B,
8 HOLE PLATE ..o inrisrisnenanes
CYLINDER ANCHOR ...civvvriinnnrn By
WING HINGE  ..oiiinvvemvrrarssisemmreanens
AUXILIARY HINGE  .....ccorieenniiinens
SUPPORT BRACKET .....cocinmcimnvnninns
RIGHT AUXILIARY HINGE  ................ B,
LEFT AUXILIARY HINGE 5

o :
ok
and

-3
; &, T

....................



PART NO DESCRIPTION PAGE NO.
62240 108 TOP LINKABM ..ovomesrvcrvecerimrnsserannns 9
62242 10.8 GA WHEEL MAST ovovcvcrevorercverrronnns
62243 10.8 GAWHEEL MAST  ooovovcceriererssrcne 9
62244 9.3 GA WHEEL MAST coerrvveornoerrennsnn 10
62245 9.3 GA WHEEL MAST oo 10
62249 QUADA WING REST .ooorcorrvererorerrerennn 12
62255 WING SUPPORT . ceemasssensenransens 12
62256 WING LIFT ASSEMBLY RIGHT ............... 8
62257 WING LIFT ASSEMBLY LEFT ............... 8
62260 WING LIFT LINK cooorermirnerrnscssossessmmensins 8
62261 10.8LOWER GAUGE ARM ....oororoooes ©
62262 9.3 LOWER GAUGE ARM . R T
62265 MAIN FRAME ADJUST TUBE (119 .. 4,9
62266 WING ADJUST TUBE (86") R -
62269 BASE HITCH  ovvcoecroreoromecencessassconrerseeseres 11
62271 FRAME PLATE (RED) . s, 10
62279 HITCH .covevvonens IR T
62286 MAIN FRAME ADJUST TUBE 86" ........10
62287 QUAD4S MAIN AXLE ., 4
62206 WALKER BEARING BUSHING 4, 5, 6, 21
62297 3FT QUADE WING ooovvrerereerceeremreninns 7
B2208 PLATE wooveooeeeervemsenesssessssacsssmmeossconersene T
62302 WING HINGE  oruoncosrorsecorsconccssessaomsassronns 7
62346 9.3 GA WHEEL ASSY .ooovevcvvrcsrenrnns 5, 6
62347 9.3 GA WHEEL ASSY ..occsrcerrvnersnnnnnn B, 6
62348 10.8 GA WHEEL ASSY .oonrvcinreansicsonens 4
62349 10.8 GA WHEEL ASSY . R
62357 RIGHT QUADA WING AXLE ASSY ...5, 6
62358 LEFT QUADA WING AXLE ASSY .....5, 6
62358 STRAP oo, R - -
62389 6BOLT PRESSED HUB -.oooooovoosr s 23
62390 PRESSURE REDUCING VALVE .............20
62400 2 OD x 6 SEALED SPINDLE TUBE ........23
62404 CYLINDERPIN oooocorerrcesnerirernnns @, 10
62412 QUAD 4 DECAL KIT . eeernerenins 30
62429 BRACKET  ooveoreeemreererrsessnsercommensesnreenns 28
62433 ANGLE oorrceeennee 29
62437 3/4JICXO/16ORB HYD ELBOW ...........nn. 20
62501 DUCTILE PIVOT ARM oovooorooos s 24
62639 STOP COLLAR ............ .24
62766 AUXILIARY HITCH w/STRAIGHTTONGUE
.26

62767 AUXILIARY HITCH w/HINGED ..... TONGUE
eenn26

62805 SPRING PIN .oovvonrneenerrcrearscecrmsresmecrsonsees 9
83813 9IN PATTERN STUB .ooconererrecrnreoncennnes 4
63831 9/16NFx1-1/8 WHEEL BOLT ......8, 10, 23
64178 AUX HITCH TUBE ASSY RIGHT .......... 26
84179 AUX HITCH TUBE ASSY LEFT ............26
64402 3/4x5 WIL-RICH DECAL ......... 30
64403 1-1/8x7-3/8 WIL-RICH DECAL ................30
84404 1-3/4x11-5/8 WIL-RICH DECAL ....vener... 30
74201 Q4 OPERATOR’S MANUAL +rcvvecernnernnnnn 30
74202 Q4 ASSEMBLY INSTRUCTIONS ..........30
88101 1/4x2-1/2 COTTERPIN oreoorvverrrcerrernrn 26
88125 INCNUT . OO - O
88133 3/16x2 COTTERPIN .. .11, 23

33

PART NO DESCRIPTION PASE NO.
88142 1/2NFx1 90° WHEEL BOLT .............. 7,22
88145 5/BNCxAxS-1/4U-BOLY ..........4, 7, 12,26
88168 tNF LOCKNUT rcrrersnneninrreenn 284
88180 1/2NCx1/2GREBOI ...covivricvciercirecveninn 19
881968 1 FLAT WASHER ....ccooiiviniinsimrinnmccnns 8
88263 1/BNPT GREASE FITTING .......... 4,22, 23
882684 INCxB GRS BOLT .omrreiviirervreeeenns 7
88272 J/ANCx4 GREBOLT  rvvrcvmiviscnnrircanne 10
88277 5/8 FLATWASHER . 27, 26
88278 5/16 Flal Washer ... 20
88292 5/8NCx3-1/2GR5BOLY .vvvrrvviene 5, 8,7
88203 J/4NCx6 GHR5BOLY ..., 6, 9, 10
88204 5/BNCx2 GREBOLT  vvvvvvirrvirennnn 28, 27
88295 B/BNCxE GREBOLT ..occoernvvvnrinennnennnn 24
88298 S5/BNCx4 GRS BOLT crvccrrrrrirvniennnn 3, 8
88299 INF SLOTTED NUT ..oeeevnrscennennnn 23
88301 3/16xi1-1/2 COTTER PIN cerareseneaes e 22
88303 1/2 LOCKWASHER .....cccvrvciimisriininen 25
88304 1/2NF LOCKNUT .oviiireeninan. 7, 21, 22
88312 INCXEGREBOLT e rerensvrensussssrnresssns 8
88313 1/2NFx3 GREBOLT .cvvccvimrcvvsvvsmincrrens 7
88335 G/4NCX7 GRS BOLT ..iveeees .5, 6
88340 7/8NF SLOTTED NUT ... e 22
88346 1/ZNCHEAVY NUT ..o 28
88347 1/2 FLAT WASHER ..cccvvvvveee 12 25
88348 TNCLOCKNUT ....cccnmrvirsamnns 5 6 7 8
88350 1-1/4NCSLOTTEDNUT ... w1
88362 Lock Washer 3/8 ..coovervinvans 17 18
88379 1/2NCx2-1/4NO. 3 PLOW BOLT 25
85384 1/2NCx2-1/2NO.3PLOWBOLT ... 25
88385 3J/BNCx4x4-3/4U-BOLT ...........4, 5, 8, 28
88387 3/BNCx3/4 Thumb Screw  .vveenn. 17, 18
88388 5/BNCx4x3-1/4U-BOLT ..vveennnn 4, 5, 6, 7
88365 B/BNCXS GREBOLT i n 28
88421 3/ANCxa-1/2GREBOLY .. 24
88427 1-1/ANCxB GREBOLT cvvvrerrvcrenvrvemrannne 11
88429 1/2NF3-1/4GREBOLT ... 21, 22
88441  5/BNCx2x3-1/4 U-BOLT .vrivrvircrrnrcenrrnnnn 24
88447 INCx3-1/2GREBOLT .vvrvvineeerannn 8, 6, 8
88475 1/2NOx1-1/2GHSBOLTY ..vvevvirrnnn 7, 28
88479 S/MBNCX1-1/2GREBOLT ... 28
88495 T/BNCx2-1/2GR5BOLT ..cvvcvcvved, 5, 6
88496 1/2NCx1-3/8 GRS SHARE BOLT .........28
88497 1/2NCx3-1/4GREPLOWBOLT ..o 28
88507 12NCx3-1/2GREBOLY .esrreenn 12
88517 1/2NCx1-3/4 GREBOLY .. 28
88528 1/BNPT GREASE FITTING .. 21
88531 3/BNCx3 GRSBOLT ........... e 18
88548 3/4 FLAT WASHER ............ irvecasrres O
88550 1/4 GREASE FITTING ......cccveeieeennnn. 8, 10
88553 3/8NCx1-1/2 GR5BOLY 4, 5, 6 11 17, 18
BBEE6  F/BNCx3/4 GRS Bolt . erveeennerns 20
88882 3/BNCx2-3/4 GRS BOLT . 9 10
88604 3J/4NCx2 GR5BOLY ... 4 11 28
88622 1-1/ANC JAMNUT ..o, ...4, B, 6, 11
88628 1/41-3/4ROLLPIN .......... ¢
88648 1/4x1-1/4 ROLLPIN ..vvrvcrriinrrcnmcesnnenns 9

WIL-RICH QUAD-4 CHISEL PLOW PARTS 14200 §/97



PARY HO DESCRIPTION PAGE NO.

88706
88778
88845
88655
88533
88939
89004
89011
89069

5/16NCxb/16 Set Screw ... 17, 18, 19, 20
1/4NF 45° GREASE FITTING .............. 9, 10
SBNCLOCKNUT ... cirenincrnnanrennnn o 27
1/4 SAE Flat Washer ......cccevveicennnn 18
5/BNCxE GRS BOLT ..cccererccmnrrirnrrsionens 12
3/ANCx5-1/2 GRBBOLT cvivvvvvnirinennn . 28
SMAGNCx2-1/2GREBOLT .iiernenenn 29
B/BNCXZ GRS BOLT  crrrvrvvriiiniisinecnees &
3/BNCx4x4-1/4 D-BOLT .covrrirrivirnnieneanne 11

WIL-RICH QUAD- CHIREL PLOW PARTS 74207 5/07

34



WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized to give is as follows:

We warrant products sold by us to be in accordance with our published specifications or those specifica-
- tions agreed to by us in writing at time of sale. Our obligation and liability under this warranty is expressly
limited to repamng, or replacing, at our option, within 12 months after date of retail delivery, any product
not meeting the specifications. We make no other warranty, express or implied and make no war-
ranty of merchantability or of fitness for any particular purpose. Our obligation under the warranty
shall not inchuide any transportation charges or costs or installation or any liability for direct, indirect or
consequential damage or delay. Ifrequested by us, products or parts for which a warranty claim is made
are to be returned transportation prepaid to our factory. Any improper use, operation beyond rated
capacity, substitution of parts not approved by us, or any alteration or repair by others in such manner as
in our judgment affects the product materially and adversely shall void this warranty. No employee or
representative is authorized to change this warranty in any way or grant any other warranty.

Wil-Rich reserves the right to make improvement changes on any of our products without notice.

When warranty limited or not applicable: Warranty on hoses, cylinders, hubs, spindles, engines,
valves, pumps or other trade accessories are limited to the warranties made by the respective manufac-
tures of these components. Rubber tires and tubes are warranted directly by the respective tire manufac-
turer only, and not by Wil-Rich.

Warranty does not apply to any machine or part which has been repaired or altered in any way so as in the
our judgment to affect its reliability, or which has been subject to misuse, negligence or accident.

A Warranty Validation and Delivery Report Form must be filled out and received by Wil-Rich to
initiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE
1. The warranty form must be returned to Wil-Rich within fifteen (15) working days from the repair date.

2. Parts returned to Wil-Rich without authorization will be refused. The parts must be retained at the
dealership for ninety (90} days after the claim has been filed. If the Service Department would like to
inspect the parts, a packing slip will be mailed to the dealer. The packing slip must be returned with the
parts. The parts must be returned prepaid within thirty (30) days of receiving authorization. After the parts
are inspected and warranty is verified, credit for the return freight will be issued fo the dealer.

3. Parts that will be scrapped at the dealership will be inspected by a Wil-Rich Sales Representative,
Dustrict Sales Mianager or Service Representative within the ninety (90) day retaining period.







